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Applicant : Fujian Qiaoguang Electronic Technology co.,Itd.

B I B AT T RHCA R A F

Address : No.21,Dengbang Industrial and Trade New Area,Dayang Road,Xiyuan Town,
Zhangping City,Longyan City,Fujian province

o Hk A e T Y T PG el RS B L SR DO % 215

The submitted sample and sample information was/were submitted and identified by/on the behalf of

the chentl@%*bmz*?nn&#nnﬁ EHHEEFRMEIFFIA

Sample Name : Zinc oxide piezoresistor(Copper electrode)
FER AR SR B R R P (B FEL AR )

Material : Zinc oxide + copper + epoxy resin + CP wire
7 SEACEE -+ + IR S T+ CP 2k

Sample Received Date : Apr. 10, 2020

B At H 3 2020 404 A 10 H

Testing Period : Apr. 10, 2020 to Apr. 15, 2020

B A H 2020 404 H 10 H % 2020 404 A 15 H
Test Requested : Please refer to the following page(s)
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Test Method: Please refer to the following page(s). /&l 5#s: 52 WK 7.

Test Result(s): Please refer to the following page(s). A& R : ES W .
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Test Requested

O R

1.

As specified by client, to test the Lead(Pb), Cadmium(Cd), Mercury(Hg),
Hexavalent Chromium(Cr(VI)), Polybrominated Biphenyl(PBBs),
Polybrominated Diphenyl Ethers (PBDEs), Diisobutyl phthalate (DIBP),
Dibutyl phthalate(DBP), Benzyl butyl phthalate(BBP), Di-2-ethylhexyl
Phthalate (DEHP) in the submitted sample in accordance with the RoHS
Directive 2011/65/EU and amendment Commission Delegated Directive (EU)
2015/863 with effective from 22 July 2019.

AR P ESR, k¥ RoHS 154 2011/65/EU UL K11 54 (EU) 2015/863(M
2019 4 7 1 22 JFIRAERL), S se e 4 (Pb), #R(Cd), 7k(Hg), S
B (Cr(VI)), Z IREK (PBBs), Z 1R — K[if(PBDEs), <84 — R — 7 T i (DIBP),
WA HIR T HA(DBP), <B4 W T VH&(BBP), MK _HKE _(2— L%
H)BS(DEHP)#EAT MK

As specified by client, to test Fluorine(F), Chlorine(Cl), Bromine(Br), lodine(l)
in the submitted sample(s).

AR 7 R 6 PITHRSS R i P I RU(F), SU(CH), JR(Brr), Bl(1) #E4T0.
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Tested Sample/Part Description: (A F/EB AL G R)

A#  All parts resistor mixed /£ FH A& R

1.
Test Method: (£l 515)
Tested Item(s) Test Method Measured Equipment(s)
5 H W3R T vk -RNE
Lead(Pb)/ %% (Pb) IEC 62321-5:2013 ICP-OES
Cadmium(Cd)/ % (Cd) IEC 62321-5:2013 ICP-OES
Mercury(Hg)/ 7k (Hg) IEC 62321-4:2013+AMD1:2017 ICP-OES

Hexavalent Chromium(Cr(VI))

\ IEC 62321-7-2:2017 UV-Vis
A (Cr(VI))
Polybrominated Biphenyls(PBB
olybrominated Biphenyls(PBBs) IEC 62321-6:2015 GC-MS
Z K (PBBs)
Polybrominated Diphenyl Ethers
(PBDEs) IEC 62321-6:2015 GC-MS
Z R "KMk (PBDEs)
Phthalates/ 2[ 7k — FF &g IEC 62321-8:2017 GC-MS
Test Result(s): (Fil|45 R )
Result/45 5
Tested Item(s) unid (n:‘ o) MDL/J7 A 1 B Limit/FRAE
)
AT H W g Unit/3867 (mglkg) Unit/#42 (mglkg)
Lead (Pb)/%(Pb) N.D. 2 1000
Cadmium (Cd)/4%(Cd) N.D. 2 100
Mercury (Hg)/7k(Hg) N.D. 2 1000
Hexavalent Chromium (Cr(VI))/
A N.D. 8 1000
NS (Cr(VI))
Shenzhen Anbotek Compliance Laboratory Limited AB-RHS-05-a
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Tested Item(s) U:j;;’iﬁg) DL/ B IR Limit/fa
WA H v Unit/#f7(mg/kg) | Unit/®#4f(mglkg)
Polybrominated Biphenyls(PBBs
CanEpesy e N-D- - 1004
Monobromobiphenyl/—JR Ik N.D. 5 -
Dibromobiphenyl/ — JR Bt % N.D. 5 -
Tribromobiphenyl/ = I 2K N.D. 5 -
Tetrabromobiphenyl/JU Bk 2K N.D. 5 -
Pentabromobiphenyl/ 1R Bk 7 N.D. 5 -
Hexabromobiphenyl/7 /R N.D. 5 -
Heptabromobiphenyl/-G IR BE % N.D. 5 -
Octabromobiphenyl//\ £ % N.D. 5 -
Nonabromobiphenyl/ /L IR EL N.D. 5 o
Decabromobiphenyl/+ 4 N.D. 5 -
Polybrominated Diphenyl Ethers(PBDEs)
%8 —2f%(PBDEs) N.D. K i
Monobromodiphenyl ether/— i — 7 ik N.D. 5 -
Dibromodipheny! ether/ — & — i N.D. 5 -
Tribromodiphenyl ether/ =% — 2K i N.D. 5 -
Tetrabromodiphenyl ether/[UJR — ik N.D. 5 -
Pentabromodipheny! ether/ TR — 2 ik N.D. 5 -
Hexabromodiphenyl ether// s % — % N.D. 5 -
Heptabromodipheny! ether/-t i — ZK ik N.D. 5 -
Octabromodipheny! ether//\ 5 — 2K ik N.D. 5 -
Nonabromodipheny! ether/ 1,78 — 25k N.D. 5 -
Decabromodiphenyl ether/--& — 7 ik N.D. 5 -

Shenzhen Anbotek Compliance Laboratory Limited AB-RHS-05-a
i ' f 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street, Bao'an District,
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Result/4s

Tested Item(s) _ es":/”“% MDL/J5 ik R Limit/fR &
o Unit/#47 (mglkg) ] )
AT H A Unit/Bfr (mglkg) | Unit/Zifr (mglkg)

Dibutyl phthalate(DBP)/
LB —HER — T l5(DBP) N.D. 50 1000
CAS #:84-74-2

Benzylbutyl phthalate(BBP)/
BH LT N 5(BBP) N.D. 50 1000
CAS #:85-68-7

Di-2-ethylhexyl Phthalate (DEHP)/
SRR HIR —(2— LK L&) S (DEHP) N.D. 50 1000
CAS #:117-81-7

Diisobutyl phthalate (DIBP)/
PR 5% Tl (DIBP) N.D. 50 1000
CAS #:84-69-5

Note: (%)

-N.D. = Not Detected (<MDL) =£A H (/NF 7RG IIR)

-mg/kg = ppm = parts per million =F /34r 2 JL

-#=According to the applicant's request, the admixture of specimen A is tested as a whole. The testing
results of specimen A may be different from that of any sole material in specimen A. /fR 5% F1HIER, X}

FEARAEAT IR . A S ARTTIRES SAT RE S IURE AR AT — R RPRH 45 A 2 57 o

Shenzhen Anbotek Compliance Laboratory Limited AB-RHS-05-a

A, Hourui No.3 Industrial Zone, Xixiang Street, Bao'an District, ( »\ Hotline
” 400-003-0500

Fax:(86)755-26066021 Emailiservice@anbotek.com www.anbotek.com
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2,
Test Method: (&l 515)
Tested Item(s) Test Method Measured Equipment(s)
3 H WA T v A AR
Halogen(s)/ixi & EN 14582:2016 IC

Test Result(s): /K il|% 2

Result/Z5 £
Tested Item(s) Unit/ 4z (mglkg) MDL/ 75 ¥E 3 R
W H v Unit/$47 (mglkg)
Fluorine (F)/3& N.D. 50
Chlorine (Cl)/& N.D. 50
Bromine (Br)/#i N.D. 50
lodine (1)/ft N.D. 50

Note: (&)

-MDL = Method Detection Limit=77 7224 il [R

-N.D. = Not Detected (MDL)= £A&H (/NF 7740 FR)

-mg/kg = ppm = parts per million=5H /i %2 JL

-#=According to the applicant's request, the admixture of specimen A is tested as a whole. The testing
results of specimen A may be different from that of any sole material in specimen A. /R 5% F I ER, XF
FERMAZEATIRI . FF AR IS BT 585 B IUAE A AR —FiA R 45 516 2 7+ .
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Test Process: (K ill if2)
The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.

XTI, 8, KRR DTEEER.

¢ |EC 62321-5:2013

N

Add digestion
reagent

Weigh the sample Digest the }

sample

)

=

into a vessel

[ Pb/Cd :I>[

Dry Ashing/
Alkali Fusion/ | K— Residue

Analyzed Make up with Acid Dissolution

Filtration

by deionized

ICP-OES water
—[ Solution ]

{ /6 :{>{ PRALFR AT 4 25 :{{ UIPNEET Eewnl

KA /T / R 3
(5 AE B

FH 1CP-OES FEFIKE
AT 7%

:>{ T AR }

Shenzhen Anbotek Compliance Laboratory Limited AB-RHS-05-a
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N . ™ N
Welglh SaTPb and Add digestion Digest sample in
placeitin a :
Hg ——>| microwave digestion —> reagent —> gi mlct!'owave
vessel igestion oven
J J
Alkali Fusion/ ¢ Resid
esidue
Acid Dissolution
Analyzed Make up with
by deionized
ICP-OES water [
L Solution J
\ \
- — PREAE %?Mwii{% S IR FEA I A by
J wamh ) THAR R

FHIE, /R & W 7 vk
KT
: f%%ﬂm ¢

o

[ H ICP-OES

AB-RHS-05-a

Shenzhen Anbotek Compliance Laboratory Limited

[ g ~E AT Buildina A Haurtii Na:2'Industrial- Zan ¥ixiana Street Bao D
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¢ |EC 62321-7-2:2017

J Weigh sample | S Y
eigh sample . .
Add digestion
Cr(VI) and placeitina | —> reagent ——>| Heat at 90-95°Cfor
conical flask
J J u )
r s A
Adjust the pH value Add test Adjust the pH value <——  Cool and filter
of the solution solution of the solution

J

Make up with . Analyzed
deionized water by UV-Vis

{ ‘ :>[ PR B T 4T :>‘ N Y .:>‘ 9095@7%34‘5‘?}

)
{ﬁ*ﬁ%?ﬁﬁ@ pH K= wimildvon K= TR ol }<: AR, Lk

J . J -

>
=
#

N

N
J

\ ( )
HEBEFKE :> F UV-Vis 43#7
//G\’ J . J
Shenzhen Anbotek Compliance Laboratory Limited AB-RHS-05-a
Address: East of 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street, Bao’an District (ﬁ:\a Hotline
L C ng China {:/}; Al 0500
(86)755-26066126 = Fax:(86)755-26066021 Email:service@anbotek.com www.anbotek.com
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¢ |EC 62321-6:2015

) N N
Weigh sample '
Extracted with Concentrate the
PBBs/ PBDEs and place itin a _ —>
organic solvent extract
J thimble ) )
( ( ﬂ
Analyzed : Make up with : Transfer the extract
by GC-MS organic solvent into a volumetric flask
& o
) ) )
LB/ % i FBLEAIAER. | p—
TS i =
J J J ﬂ
4 ("
® A
- &

¢ |EC 62321-8:2017

) ) )
Weigh sample ¢
Extracted with Concentrate the
Phthalates and place itin a _ —>
, organic solvent extract
Y, thimble ) )
( ( ﬂ
Analyzed : Make up with Transfer the extract
by GC-MS organic solvent into a volumetric flask
. g

Shenzhen Anbotek Compliance Laboratory Limited AB-RHS-05-a
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¢ EN 14582:2016

N
Halogen(s)
J
<
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N\ 1\
R TES FAA WL I ZEHL —> ke T
—> TRAR A B
H
J J/ ﬂ
p
{ FE| GCMS 4047 } : MH HE%???U% } — %%ﬁﬂiﬁiﬁliﬁi
= ifih
G
Weigh and pl ) )
€g .an place Fill the bomb Combust the sample
sample in a sample |—))| with ey —> in oxygen bomb
cup of bomb ) ) ﬂ
Analveed ( Make up with (" Transfer the sample
nalyze o
e <— ultra-purity water < solution into a
L \___volumetric flask
) N\
PR B 4 TEA PR R e
—> FRNAES —> .
sk A Bl
b, J ﬂ
( (
v ool S END N g'x_‘?E
[ Fil 1C 437 }<: Fil ik s 2 }<: &8 ﬁ”;ﬁf o
o .
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Photograph of Sample

6 7 8

*hkkk End of Report F*kkkk
*hkkk j;&lﬂ:l:éé(:ﬁi‘ *kkkk

The test report is effective only with both signature and specialized stamp. The result(s) shown in this report refer only

to the sample(s) tested. Without written approval of Anbotek, this report can’t be reproduced except in full.

Rl i Te st NS85 Rt & B ek, AR R S5 SR AU 2R 15T REZ Anbotek H5ifi A&, A&

il AR
Shenzhen Anbotek Compliance Laboratory Limited AB-RHS-05-a
Address: East of 4/F., Building A, Hourui No:3 Industrial Zone, Xixiang Street, Bao'an District, @ Hotline
Shenzhen, Guangdong, China 400-003-0500

Tel:(86)755-26066126  Fax:(86)755-26066021 Email:service@anbotek.com www.anbotek.com



